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TEST REPORT

. CLIENT : NRG BUILDING SYSTEMS ce R " TEST NUMBER - : 7-566170-C0
: - 4/32-38.DOVER DRIVE - - . - i. 3 ~ % - o " ISSUE DATE. & :"04/05/2009
- WEST BURLEIGH QLD 4220 - oo v . .¢ . PRINT DATE - : 05/05/2009

. SAMPLE DESCRIPTION Cllents Ref -"HRG. Greenboard™ -
. -« Rigid foam; Co ST
. Colour: Green . .
ApproX Mass: 1350g/m2 )
End use: Insulation . ¢
& ©THESE RESULTS .MUST BE:CONSIDERED . IN. CONJUNCTION :
- WITI-I THE COMMEN‘I‘S ON THE, FOLLOWING PAGE(S}

e g ;EMaterial'Speczflcatlon prov1ded by Iient: e
: . Nominal . composition: -Expaned polystyrene foam
Nominal -thickness: 75mm’  * . .

'RS/NZS -"L«" W '"-Slmultaneous determlnatlon of- Ignltablllty, Fiame:

"1530.3 +71989 - - IPropagatlon, Heat Release and’ smoke’ Releage

.~ RESULTS: - E:fl~:., TFace tested . Face ‘t: j;]“;f::-

-_Date tested 01/05/2009 :

: - -~ . .Mean _‘ . F Standard Error -
.Ignltlon time - -~ C P23 79 min - - .0, 18 : :
- -Flame propagation . time 0 Wil s' L TNEL
~Heat ~-reledse. Antegral @ 29, 1 p kJ/m2 r4.0 7
-Smoke ‘release; dlog. g " o =1 1063 sw s lw T070372

S ‘Optical density,”d - ¢ .- 10.0796 /m.
'fNumber of spec1men5 1gn1ted : L6
: : . .Number of spec:l.rnens tested 6’ _
 REGULATORY INDICES: ~Ignitability Index . 6 . . Range ;/0-20 . -
e e Spread of Flame: Index " : 0 - " . Range "0-10 - .
- Heat.Bvolved Index . . -~ -1 . Range -0-10 = . .
: Smoke ‘Developed; Index - » i . i .4 {Range -0-10 ¢ :
'-_Comments : e R
wm& .f "These results only apply to the spec1men mounted as descrlbed in- thlS report.;'

- The results of thlS flre test" may- be. used; to dlrectly assess: flre hazard
.’ but it should be recognized that: a° szngle test method: w;ll not provxde u full ST
‘ assessment of fire hazard- under all flre condltlons = F A A A

‘ EEach test spec1men had an unattached backlng of 4 Smm thlck
'“flbre relnforced cement boaxd TR

1748790 .t L0 oo cio e CONTINUED NEXT, PAGE . . BAGE 1
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SAMPLE DESCRIPTION Cllents Ref “NRG Green Board" . N
oo : Polymer mOdlfled render with-180 g/m2 flbreglaSS’
‘reinforcement on .BEPS with an acryllc render flnlsh
‘Nomiral Thlckness. 38’ Sample
Colour Natiral ‘with' green EPS
wEnd Use Wall assemblzes

V'Average Heat Release E-;‘

;_Rate » ;;

4w E

“extlnctlon area

- s
P e

neowe e ®

Test orlentatlon‘

»(accordlng to Spec1flcatlon Cl 10~of the Bulldlng Code of Austral{

"'HO?}.Z@I}E@I‘

7.l
Q8/08/2012
08/08/2012

e m o w wowow A
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"Method of Test ﬁor\Heat and Smoke Release Rates :T'
CEor Matetrials.and Products U51ng =t Oxygen LTI
Consumptlon Calorlmeter AR AN S T

SPrs s

a -

S N Tmean e
Irradlance S ”ii““ 50 Tifkwymg; ;
Exhaust flow rate R B R AR
.Time to sustained  flaming 77 Ty Tl
Test duratlon“wy : .

Heat release rate curve on’ the 9\<77;’
report . aow e o om . 2 T
-ﬁEeakkheat”releaseé;ﬂ

-after ignition: Sl
-Average heat at 60s -
‘Réléase rate’ at lSOs
After 1gn1t10n at 300s -
Total heat released

" - Average effectlve heat

of combustlon~;

918

2 S

£5.9° 64 9° KW/wm2 7
. 6B.6 ST70L9 5" kW /2
49.8" A= ¥ S 52.3 Ckw/m2
15‘7m;:f'”" 22.2 . MJ/m2
173 2010 My/kg
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This document is issued in accordance with NATA's accreditation requirements. Samples, and their
identifying descriptions have been provided by the client unless otherwisa stated. AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above test resulis relate oniy tothe
sample or samples tested. This document shall not be reproduced except in full and shal? be rendered void if
amended or altzred. This document, the names AWTA Product Testing and AWTA itd may be used in
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Inltlal thlckness. Ll
s Initial” mass: :
2 Masdg remalnlng Lo ToTE
_“"”‘”“ Mass percent:age corot

- . pyrolysed SIS .
Lot el Mass-loss. L cccLtltoa Lo :
S Average ra.te of ma s"s’:‘ . o -
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The f ormulae ‘given:

n- the Bulldlng Code of Austalla have been shown to g:l.ve

1naccurac1es dr detemlnatlon of Group sNumber; for certain materlals. Due to
thlS" AWTA Product Testing.nd long reports _GToup NL.mbers

R calcu}.atlon of Groug Numbe avallable Erom ~the webs:L e- of*
Bu:l.ldlng Codes Board Group umber c:alculatlon
descrlbed in. thls report can- be

EER T
AR A A
“

#

1

These. 'test results ~relate only to th b hav“_ ur of the product under i:he
cond:u.tlons of the ‘test,, they are’not intended ts be the sole cr:Lter:Lon for
the assessment of performancs lunder .

real flre condltlons
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© Australian Wool Testing Authority Lid A This Laboratory is accredited by the National Assaciation of Testing Authorities, Australia, for:
Copyright - All Rights Reserved MATA - Chamical Testing of Textiles & Refated Products : Accreditation No. 883
- Mechanical Testing of Textiles & Related Products : AccreditationNo, 885
- Heat & Temperature Measurement : Accreditation Mo, 1358

This document Is issued in accordance with NATA's accredilation requirements. Samples, and their
identifying descriptions have been provided by the client unless otherwise stated, AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above test results refate onlytothe
sample or samples tested. This document shall not be reproduced except in full and shall be renderad void if
amended or altered. This document, the names AWTA Product Testing and AWTA Lid may he used in
advertising providing the content and format of the advertisernent have been approved in advance by the
Managing Director of AWTA 1td.
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